
Chapter 27

Recycled Water Treatment and Reuse
Channah Rock, Charles P. Gerba and Ian L. Pepper

27.1 Recycled Water Reuse

27.2 Treatment Technologies to

Produce Recycled Water

27.3 Recycled Water Application

in the U.S.

27.3.1 Urban Reuse

27.3.2 Agricultural Irrigation

27.3.3 Industrial Reuse

27.3.4 Environmental

Enhancement

27.3.5 Recreational Reuse

27.3.6 Groundwater Recharge

27.3.7 Potable Reuse

27.3.8 Indirect Potable Reuse

(IPR)

27.3.9 Direct Potable Reuse

27.4 Recycled Water Regulations

27.4.1 Recycled Water Regulations

and Water Quality

Standards

27.5 Microbial Water Quality Aspects

of Recycled Water

27.5.1 Bacteria

27.5.2 Viruses

27.5.3 Protozoa

27.5.4 Algae

27.6 Influence of Residence Time

in Distribution Systems on

Microbial Water Quality

Questions and Problems

References and Recommended

Reading

27.1 RECYCLED WATER REUSE

Population increases in water-scant arid regions and inad-

equate supplies of water resources have led to the

increased use of reclaimed (recycled) water for both

potable and current nonpotable purposes. Recycled water

is the liquid portion of municipal wastewater that has

undergone a series of treatments usually involving a com-

bination of physical, chemical and biological treatment

technologies to remove suspended solids, dissolved

solids, organic matter, nutrients, metals and pathogens

(Jjemba et al., 2010). “Water reclamation” involves treat-

ment of wastewater to make it reusable. “Water reuse” is

the beneficial use of treated wastewater (Information Box

27.1). Recycled water is generally used for beneficial pur-

poses including irrigation, industrial processes, toilet

flushing or groundwater recharge of aquifers (WateReuse

Association, 2011a). In addition, intentional reuse for the

augmentation of potable supplies is also practiced.

The current extent of water reuse nationally in the U.S.

is not precisely known, and in fact, a systematic analysis

of the extent of effluent contributions to potable water

supplies has not been made in the U.S. for over 30 years

(NRC, 2012). However, in 2006 the U.S. EPA estimated

that an average of at least 1.7 billion gallons of wastewater

was reused daily (Brandhuber, 2006). Despite that,

approximately 12 billion gallons of municipal wastewater

effluent are still discharged each day into an ocean or

estuary (NRC 2012). Currently, water recycling programs

in Arizona, California, Florida and Texas account for

about 90% of the water recycled in the U.S. However,

new recycled water programs are emerging all over the

country, including East Coast states such as Pennsylvania

and Maryland (WateReuse Association, 2011b). As

growth and population increase, sources of potable water

become scarcer, and water recycling helps alleviate this

need by replacing the use of potable water for applications

that do not require water treated to such levels of quality.

Thus, water recycling allows communities to become less

reliant on ground and surface water sources.

Microorganisms play a critical role in the treatment of

wastewater for reuse by transforming and removing

623
I.L. Pepper, C.P. Gerba, T.J. Gentry: Environmental Microbiology, Third edition. DOI: http://dx.doi.org/10.1016/B978-0-12-394626-3.00027-2

© 2015 Elsevier Inc. All rights reserved.

http://dx.doi.org/10.1016/B978-0-12-394626-3.00027-2


organic matter and chemical contaminants. In addition,

most reuse applications require advanced treatment to fur-

ther reduce exposure to waterborne pathogens. Finally,

the growth and regrowth of water-based pathogens in the

treated wastewater is also a potential concern.

27.2 TREATMENT TECHNOLOGIES
TO PRODUCE RECYCLED WATER

Water utilities use a variety of well-tested and reliable

treatment processes to treat effluent such that it can

subsequently be reused. The four core stages of treatment

are: preliminary treatment; primary treatment; secondary

treatment; and tertiary or advanced treatment. The pri-

mary objective of conventional wastewater treatment is to

reduce nutrient and contaminant loads to the environment,

thereby maintaining the health of aquatic ecosystems. In

recycled water applications, conventional wastewater

treatment can be supplemented with additional processes

to achieve a quality that is consistent with the intended

use. At a minimum, recycled water will undergo some

form of disinfection (WateReuse Association, 2011b).

Examples of common treatment train processes are pre-

sented in Figure 27.1, while Table 27.1 outlines wastewa-

ter treatment processes. (See also Chapter 25).

27.3 RECYCLED WATER APPLICATION
IN THE U.S.

Recycled water can be utilized as a resource in a variety

of ways (Information Box 27.2), with the level of

treatment being appropriate for specific end uses (see

Figure 27.2).

Information Box 27.1 Terminology of Recycled Water

l Reclaimed water: Water that has been used more than one

time before it is returned back into the natural water cycle.
l Recycled water: Synonymous with reclaimed water.
l Water reuse: The process of using water more than one

time prior to environmental discharge. This term is fre-

quently used with reference to potable uses.

Secondary
Biological
Treatment

Secondary
Clarification

Discharge to
River

Primary
Treatment

Preliminary
Treatment

Secondary
Biological
Treatment

Secondary
Clarification

Discharge to
River CI2 Gas Sand

Recycled
Distribution
System

Recycled
Distribution
System

Primary
Treatment

Preliminary
Treatment

Secondary
Biological
Treatment

Secondary
Clarification

Ultra-
filtration Ultra-violet

light

Recharge

River

Primary
Treatment

Preliminary
Treatment

(A)

(B)

(C)

FIGURE 27.1 Wastewater treatment trains. (A) Preliminary treatment: screening of debris. Primary treatment: physical treatment in

which solids settle out and are removed as primary sludge; fats, oils and greases (FDG) are skimmed off the surface. Secondary treatment:

biological treatment via aerobic microbial degradation of organic matter which produces biological biomass on floc. Secondary clarifica-

tion: biological floc settles out as secondary sludge. Discharge: secondary effluent is discharged to river. (B) Similar to treatment train (A)

but with the addition of disinfection via chlorine gas, and sand filtration to remove particulates prior to distribution for irrigation.

(C) Advanced treatment: utilizes ultrafiltration to remove particulates and ultraviolet light for water disinfection prior to discharge for irri-

gation, groundwater recharge or a surface water.

624 PART | VII Wastewater Treatment and Disinfection



27.3.1 Urban Reuse

Urban reuse is a term used to categorize a wide variety of

different applications. Some of these applications have

been utilized for many decades, especially golf course irri-

gation. The regulations and water quality standards

required for any given application vary according to

the potential for human contact with the recycled water.

A large amount of recycled water is utilized for golf

course and landscape irrigation. For example, in Arizona,

the use of “secondary effluent,” as it was then designated,

was evaluated as a means for turf irrigation back in 1981

(Anderson et al., 1981). Today, any new golf course

brought into production in Arizona must use recycled

water as a primary irrigation source. In addition, recycled

water is now used extensively for irrigation of parks and

playgrounds. A further benefit of such extensive reuse is

that the practice is now widely accepted by the general

public, and not subjected to the “yuck factor” (Information

Box 27.3) associated with the “toilet-to-tap” perception.

Other urban reuse applications include: fire protection; dust

control; car washing; and toilet flushing. Generally, toilet

flushing is restricted to commercial or industrial facilities,

as in the case of Florida, where toilet flushing with

recycled water is not permitted in residential homes.

27.3.2 Agricultural Irrigation

Agricultural irrigation is the oldest practice of recycled

water use, and the largest end use by volume in the world.

Depending on the type of crop, agricultural irrigation may

be either unrestricted or restricted. Restricted irrigation

applies to nonfood crops (e.g., cotton, switch grass) and

requires less stringent treatment, whereas unrestricted irri-

gation for food crops (e.g., vegetables that are eaten raw)

requires a very high level of treatment to produce appro-

priate water quality.

27.3.3 Industrial Reuse

Industrial reuse of water is increasing due to increased

population growth and water conservation. For example,

TABLE 27.1 Wastewater Treatment Processes: Purpose and Example Technologies

Treatment

stage

Purpose Technologies

Preliminary Removal of large solids and grit particles Screening; settling

Primary Removal of suspended solids and some organic matter Screening; sedimentation

Secondary Biological treatment and removal of common biodegradable

organic pollutants as well as inactivation of some microorganisms

Percolating or trickling filter; activated sludge; anaerobic

treatment; waste stabilization ponds (oxidation ponds)

Tertiary (or

advanced)

Removal of suspended particles and specific pollutants such as

phosphorus, and removal/inactivation of bacteria, parasites and

some viruses

Sand filtration; membrane bioreactor; microfiltration;

ultrafiltration; reverse osmosis; chemical coagulation;

UV; activated carbon

Modified from Wu et al. (2009).

FIGURE 27.2 The Santa Cruz River for much of the year has flow

that is sustained by treated effluent discharge, south of Tucson, Arizona.

Photo courtesy C. Rock.

Information Box 27.2 Recycled Water Applications in

the U.S.

l Urban reuse
l Agricultural irrigation
l Industrial reuse
l Recreational reuse
l Groundwater recharge

625Chapter | 27 Recycled Water Treatment and Reuse



the Curtis Stanton Energy Center in Orlando, Florida,

uses 8 mgd (million gallons per day) of recycled water to

cool the plant’s boilers. Recycled water is also used as

boiler feedwater to generate steam or hot water for ther-

mal power stations. Such feedwater must be of very high

quality to prevent boiler corrosion, scale and sediment

deposits. Finally, recycled water is commonly used with

flue-gas scrubbers found in waste incineration plants.

27.3.4 Environmental Enhancement

Recycled water can also be used for stream augmentation

or the creation of artificial wetlands to serve as wildlife

habitats and refuges. Use of recycled water for artificial

wetlands is particularly attractive to municipalities since

they serve several missions concurrently including: water

treatment; creation of an urban wildlife habitat; and addi-

tional use as an outdoor classroom. At the Sweetwater

Wetlands in Tucson, Arizona, secondarily treated effluent

from a wastewater treatment plant enters recharge basins,

filters through sediments beneath the basins and

replenishes the local aquifer. This recycled wastewater is

recovered by extraction wells during periods of high

water demand and subsequently distributed and utilized

for irrigation of golf courses, parks and other recreational

areas (Case Study 27.1).

27.3.5 Recreational Reuse

An additional use of recycled water recreationally

involves the creation of artificial lakes. These can be as

simple as small water retention basins or ponds on golf

courses; water-based recreational reservoirs with inciden-

tal human contact through fishing and boating; or full

body contact involving swimming or wading. The recrea-

tional reuse can be restricted or unrestricted depending on

the potential for public access, and the degree of body

contact. Generally, higher degrees of treatment are uti-

lized to provide better water quality when warranted. One

of the primary issues with human-made lakes that utilize

recycled water is the high inputs of nitrogen and phospho-

rus that can stimulate algal growth, turning the lake in

question green. Controlling algal growth can involve

application of chemicals such as copper sulfate, or alumi-

num phosphate, which sorb waterborne phosphate making

it unavailable for algal growth. Advanced treatment in

addition to aeration can also be used to reduce the amount

of phosphate released from lake sediments.

27.3.6 Groundwater Recharge

In addition to utilizing recycled water for irrigation as a

means to save potable water, recycled water can also be

used to replenish aquifer water reserves. Multiple terms

have been coined to describe groundwater replenishment

with recycled water (Information Box 27.4). The process

of using a shallow aquifer to treat recycled water is termed

soil aquifer treatment (SAT) or aquifer recharge and recov-

ery (ARR) (Missimer et al., 2012). In contrast, aquifer

storage and recovery (ASR) refers to the process of storing

water during periods of abundance, and allowing for sub-

sequent withdrawal and use in times of need. Groundwater

recharge can also be used to prevent ground subsidence

that can occur after large-scale groundwater withdrawals.

Regardless of the purpose, artificial groundwater

recharge relies on the presence of gravels, sands and sites

to remove contaminants. These include nutrients and trace

Case Study 27.1 Tucson, Arizona, Recycled Water

System

l Established in 1985
l In summer months daily deliveries of recycled water can

exceed 30 mgd
l The recycled water distribution system consists of 160

miles of pipe
l Irrigation with recycled water serves 18 golf courses,

39 parks and 52 schools including the University of

Arizona, with golf courses using about 60% of the recycled

water annually
l Recycled water saves over a 6 billion gallons of drinking

water annually, enough to serve 60,000 families for a year

Information Box 27.3 Recycled Water and the

“Yuck Factor”

The concept of reusing water for potable purposes has for

many people induced a fear and repugnance now colloquially

known as the “yuck factor.” The yuck factor was coined by

University of Pennsylvania bioethicist Arthur Caplan to describe

the instinctive adverse response to the concept of converting

wastewater into drinking water (Schmidt, 2008). The yuck fac-

tor creates such strong feelings that it is difficult to overcome.

In fact, the yuck factor creates feelings similar to the fear of eat-

ing genetically modified food crops, where opponents of such

modified food exploited the gut reaction by calling it

“Frankenfood” (Schmidt, 2008). Hence, even when presented

with scientific facts that document the safety of recycled water,

changing the opinions of the public is hard to do. Overall,

many studies and projects have evaluated the safety of utilizing

recycled water to augment potable sources, but there is no sci-

entific documented adverse effect of such practices on human

health.

626 PART | VII Wastewater Treatment and Disinfection



organic chemicals, as well as pathogens, all of which can

survive wastewater treatment (Missimer et al., 2012).

However, soils and vadose zone material can only adsorb

finite amounts of phosphate, and due to the high phos-

phate content of most recycled waters, this increases the

potential for phosphate contamination of groundwaters

following long-term recycled water applications (20�25

years) (Moura et al., 2011). Other compounds of concern

that may be subject to leaching due to nonsorption

include the pharmaceuticals diclofenac and ibuprofen,

which also have relatively long half-lives of greater than

50 days due to low rates of microbial degradation (Lin

and Gan, 2011). Other pharmaceuticals such as naproxen

and trimethoprim demonstrate strong sorption to soil (Lin

and Gan, 2011). If pharmaceuticals are sorbed, they gen-

erally do not degrade. Those that do not adsorb can be

readily degraded by bacteria.

Microbial contamination of groundwater is also a con-